AGENDA
OCTOBER 3, 2023
CITY COUNCIL MEETING

The Enterprise City Council will convene in Regular Session at 6:00 p.m., Tuesday, October 3, 2023 in
the Council Chambers at City Hall.

|20 ) 8 DN 67\ 5! PN President
OPENING PRAYER & PLEDGE OF ALLEGIANCE. ..ottt i iieeieeeieennneennens President
APPROVAL OF AGEND A . ...ttt et e et treeteeesesraserassenneeanseanens President

Call for a motion to approve the agenda of the meeting as submitted.

CONSIDERATION OF CONSENT AGENDAL.......cuituiiiiiiieeiieiiiieicini e e ea

President

All matters listed within the Consent Agenda have been distributed to each member of the Council for
review, are considered to be routine, and will be enacted by one motion of the City Council with no
[...]
(a) Sign is to be constructed of 2 MDO plywood or similar material, 4’ x 8’.
(b) Paint with two (2) coats of enamel paint (or equivalent) prior to lettering.

(c) Background color white, lettering black.

(d) Lettering may be painted or vinyl. All lettering sizes 1o be proportionate to sign
layout.

(e) Sign shall be attached to 4” x 4” x 8’ treated posts.

(f) Sign shall be placed in prominent location near the project area, easily readable
from existing street or roadway.

(g) Sign shall be maintained in good condition until completion of project.
(h) Sign shall follow the format below and include the following information only:

STATE OF ALABAMA
Honorable (Name), Governor
Asbama Oepartment of Envicorsmeniz! Msnagement

ALABAMA AMERICAN RECOVERY PLAN ACT (ARPA) {+\
DRINKING WATER / WASTEWATER PROJECT INFRASTRUCTURE ¥ Qq

(NAME OF OWNER)
10




(NAME OF PROJECT)

$(amount) ARPA Funds
$(amount) State Revolving Fund Loan (if applicable)

(NAME OF CONTRACTOR) ¢ CONTRA%:TOR
(NAME OF ENGINEER) - CONSULTING ENGINEER

ALABAMA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY

11



City of Enterprise

By:
William Cooper
Mayor

ALABAMA DEPARTMENT OF
ENVIRONMENTAL MANAGEMENT

o k7Y

Lance R. LeFleur

el
\ -

As to¥rgal Form

Date Signed

192083

Date Signed

IN WITNESS WHEREQF, the parties hereto have duly executed this Agreement on this

the [ ¥ day of St bw, 2022

éﬁmw

C
P 1-7- 20\

12



I
ATTACHMENT A: APPROVED PRELIMINARY ENGINEERING REPORT

13



2022 CWSRF PREAPPLICATION

PRELIMINARY ENGINEERING REPORT

FOR

WASTEWATER TREATMENT FACILITIES UPGRADES

FOR

CITY OF ENTERPRISE, ALABAMA

JUNE 30, 2022
Permits & Services MAYOR
William E. Cooper, Sr.

Division

CITY COUNCIL
Sonya W. Rich Eugene Goolsby
Greg Padgett Scotty Johnson

Turner Townsend

CITY CLERK
Beverly Sweeney

WASTERWATER TREATMENT PLANT MANAGER
Clay Fleming

June 2022
Poly 11-456

1935 Headland Ave.
Dothan, AL 36303
334-793-4700 p LY
www.poly-inc.com

AL CA #78




2022 CWSRF Application
Preliminary Engineering Report
Wastewater Treatment Facilities Upgrades

Table of Contents
R R ]
1. Overview . cooves ereesesssnsnisssansens .- 1
1.1, VIGINIEY weonrcc ittt s e nar e eenssresa e e e e st b s s et e se e saessassesse et ensessaassensessesssesssessontos 1
1.2. GOVEINIMENT....cotiiiiiitiiiiteieicie et s e sre st tesaesaes st e s s et e st s stesestesssnesasanssnstessensanesbensesssasessersessssons 1
13. SANILATY SEWET SYSTEIM ...c.cireiirieieiriiiiseistee st ses e eee e s e ebaese s et bessessstassesssbensestsesserensn 1
2. DeScription Of PrOJECE .....cicvceeiiiiiciioiisncrcossssniieriessiesssssseseranssesssnsecsssssasssssssesssnassessanssessnsase cenee 13
2.1, Brief Description and Background of PrOJECL .........cccceveieiiinreeirenininisesosiesnisessesessisssssessennns 13
2.2, PUIPOSE Of PrOJBCES.....coviveereivrirtieerieeeerentestetesessesessrsessssssssssoseesessensssesssssessessssesesssonsonsonsonens 13
23. LOCALION OF PTOJECL. ...cveeveririrrrerrereiieiereerrrestriesesseaesesseressebeesesssasessesessessossssessossrssensersersessans 13
2.4. PPOJECE SCOPE ...ttt sttt s s e s asaesassanssnsassssessossresrasssesnasrens 13
2.5.  Average Annual Household Water Bill ..........ccccccvvivieereninieninninieenenieecrereereeseeesessesseseeensensessesnens 14
2.6. Population and Median Household INCOME..........cccvevererneeneiiinirensneriessesssseressssesessesesessssesne 14
3. Recommended IMProvements........cccceeeiiiicionssssissssessossesesssssssssnasssssssssassesssassssssssessassasssssannens 15
3.1 GENETAL .ttt rt et cerctesee e esstsressesseesaessnsssessasessassesssesnessersessssssessensesseensersassbentassenns 15
3.2.  College Street Wastewater Treatment PIant .........cccceoveveereeierecerrenrerneseesseseesessssessessessessessenees 15
3.3. Northeast Wastewater Treatment Facility.......c.cocvuriieniiienenienrerinieneeeesesessessesessessssessessonees 17
4. Project Map and Preliminary Cost EStIMAate ......couiiiveiininiicscsnncinssiiiinisnssssssssssssseseosssssssssssssesssns 19
41, PrOJECE IMAPS...cociiuiiiiiiiiniiicetn et s sesesssst e enereses e srassasessessensensansssssnnenssssesessessseesansassansanses 19
4.2. Preliminary Cost ESHIMALe .....cccvccvirreriririereerrenrienneseneneseesessessesssessensessessessesssessesesssessess seessenses 19
5. Supporting Documentation . . . . cerereseasesnanssaseenenens 23
5.1, F.2.d (5 POINES) .cutiiiciiiirriineiriierierereeneneesarestessesaessessesssseessessassessasssensonsesssssssssesesssesnsassassasssassas 23
5.2.  GL2 (50 POINES) c.eerierreerereirterieereeeetissrestesstetetessesssereessesseasessessessesaseseeeesassasessensestesstantessesssenans 23
6. GroWth Criteria....cccccceeiiiiicciiinnnieciinssssssneiiiiecossosssnnsstisesssstnsessssssssssssssessssssssssssssesssnssssesssssssassnns 24
June 2022 Page i

Poly 11-456



2022 CWSRF Application
Preliminary Engineering Report
Wastewater Treatment Facilities Upgrades

1. Overview
—

1.1. Vicinity
The City of Enterprise is located in east central Coffee County 25 miles west of Dothan at the

intersection of U.S. Highway 84 and Alabama Highways 27, 92 and 167. Enterprise is 26 miles north of

the Florida State Line and 43 miles west of the Georgia Line.

1.2. Government
Enterprise was established in 1881 and incorporated in 1896. The City is governed by a mayor/council

form of government made up of five council members elected from single member districts. The Mayor
and Council have direct responsibility for the construction, operation, and maintenance of the

Enterprise Sewer System.

1.3. Sanitary Sewer System
General

The Enterprise Sewer System is divided into two major drainage areas: Blanket Creek in the Double
Bridges Creek Basin drains West Enterprise, Harrand and Cowpen Creeks in the Claybank Creek Basin
drain East Enterprise. Both Double Bridges Creek and Claybank Creek are major tributaries of the
Choctawhatchee River. Wilkerson Creek, a much smaller tributary of the Choctawhatchee, drains the

southernmost portion of Enterprise.

The original Enterprise Sewer System was installed in the early 1930’s and consisted entirely of
collection sewers serving the central business district and nearby residential area with enough
interceptor sewers to carry collected wastewater away from development for discharge to receiving

streams.

The first wastewater treatment plant in Enterprise and one of the first plants in Southeast Alabama was
constructed in 1952. This was a 0.35 MGD slow rate trickling filter plant located on Glover Avenue
serving that portion of Enterprise east of Main Street and north of East Lee Street. The Glover Street

Plant discharged to Harrand Creek until it was replaced with a pumping station in 1988.

The second treatment plant in Enterprise was a 1.0 MGD high rate trickling filter plant constructed in

1959 to treat all collected wastewater west and south of Main Street. Located on the College Street

June 2022 Page 1
Poly 11-456



2022 CWSRF Application
Preliminary Engineering Report
Wastewater Treatment Facilities Upgrades

Extension this plant discharges to Blanket Creek in the Double Bridges Creek Basin. This plant was

expanded and upgraded in 1988 when all flow to the Glover Street Plant was diverted to the College
Street Basin and ADEM imposed stricter effluent limits. To meet those limits among other
improvements, an activated sludge system was added behind the trickling filters for nitrification and
additional BODs removal. The increase in hydraulic capacity was effected through pumping and piping

upgrades.

The construction of the College Street Plant in 1959 was followed in 1967 by the construction of two 15
acre single cell lagoons both on the east side of Enterprise. The Northeast Lagoon off Porter Lunsford
Road received all wastewater generated east of the Eastern Bypass and north of Rucker Boulevard. lts
counterpart, the Southeast Lagoon, located on East Drive just north of Highway 84, treated all flow
collected east of Main Street and south of both Rucker Boulevard and the Glover Street Plant service

area.

The Northeast Lagoon discharged to Harrand Creek several miles downstream of the Glover Street Plant
discharge point and the Southeast Lagoon to Cowpen Creek. Both Harrand Creek and Cowpen Creek

drain to Claybank Creek, another major tributary of the Choctawhatchee River.

Both the Northeast and Southeast Lagoons were upgraded and expanded in 1986 by conversion from
single cell stabilization ponds to four cell aerated lagoons with two polishing ponds stocked with Water
Hyacinths. The capacity of each was increased from 0.45 to 1.1 MGD with advanced secondary seasonal

limits.

Eventually, growth in the northeast quadrant of Enterprise necessitated another expansion of the
Northeast Lagoon, this time by conversion to an advanced secondary activated sludge plant with
biological nutrient removal. With the planned elimination of the Glover Street pumping station and the
eventual diversion of its flow to the new Northeast Plant plus the replacement of the Southeast Lagoon

and diversion of its flow to Northeast, the capacity of Northeast was increased to 4 MGD in 2013.

That same year the College Street Plant was modified for biological nutrient removal. Despite two

upgrades many of the original 1959 vintage components of the College Street Plant remain in service.

June 2022 Page 2
Poly 11-456



2022 CWSRF Application

Preliminary Engineering Report

Wastewater Treatment Facilities Upgrades

The Glover pumping station was phased out in 2016 when the Harrand Creek interceptor was extended

across the Boll Weevil Circle to the old Glover Plant site. All that flow is now treated at Northeast.

In 2021 a Comprehensive Engineering Evaluation was conducted of the structures and mechanical/
electrical equipment at both the College Street and Northeast Wastewater Treatment Plants. A map
showing the location of both treatment plants and the disadvantaged communities in Enterprise is
included as Figure 1. Please note that the upgrades recommended in this report will benefit all
customers, not just customers within the disadvantaged communites. The College Street and Northeast

Wastewater Treatment Plants are discussed separately below:

College Street Plant
A replica of the original 1959 schematic of the College Street Plant is included in this Report as Figure 2

accompanied by Figure 3, a copy of the original design data sheet.

The original Plant was a high rate trickling filter plant designed for high strength industrial waste. In
1959 the Sessions Company operated a peanut oil production plant that discharged high strength
wastewater to the Enterprise Sewer System in the College Street Basin. The College Street Plant was

designed to effectively treat the high strength discharge from Sessions.

The 1959 Plant consisted of a Barminutor followed by an aerated grit chamber ahead of a flooded
suction influent pumping station. Flow was pumped to a primary clarifier with gravity flow to two
trickling filters each with recirculation capability and its own clarifier. The trickling filters were normally
operated in series but could be operated in parallel. Sludge from the intermediate and final clarifiers
was returned to the influent pumping station to be collected again in the primary clarifier and along
with primary sludge gravity fed to an anaerobic digester. Digested sludge was dewatered on sand drying

beds.

Other than a period during the 1970’s when the Plant was overwhelmed with grease and oil from
Sessions, the College Street Plant performed as well as could be expected from a 1950°s vintage trickling
filter plant. That was also the case for the two single cell lagoons on the east side and the old Glover

Street Plant just east of Downtown. By the 1980’s tremendous growth on the east side of Enterprise

June 2022 Page 3
Poly 11-456



JUSTICE 40 MAP FOR
DISADVANTAGED COMMUNITIES

Figure

1

ROJECT No.
11-458

RADES
ENTERPRISE, ALABAMA

LOCATION MAP

POLY, INC.

1535 Headland Avenue
Dathan, AL 35303
3347534700

102 Sunsat Lane

850-609-1100

117 Gemini Cir., Ste. 416

[DESIGNED BY: DRAWN BY DATE:
MA’
[ENG / ARCH / SURVEYOR OF RECORD | REGISTRATION Ne.




PARSHALL FLUME

PRIMARY
CLARIFIER

BARMINUTOR

GRIT REMOVAL AND
PRE—-AERATION

PUMP HOUSE
a4
e
INTERMEDIATE ’,,/ \
CLARIFIER &

FINAL
CLARIFIER

PLANT EFFLUENT

> S A
e B o
s RN 4
.
WASTE ms——-|:| R
BURNER SLUDGEH;'{'J'S‘E ENTERPRISE SEWAGE
TREATMENT PLAN
PARTIAL FLOW DIAGRAM
SLUDGE DRYING BEDS
Figure [DESIGNED BY.  [ORAWN BY oaTE R
R POLY, INC. e
ENTERPRISE, ALABAMA 103 Headland Avanue ENG | ARCH / SURVEYOR OF RECORD:| REGISTRATION Ho.
2 Dothan, AL 36303
T Cart. of Auth. Ha Thess drawings are
102 Sunaat Lane 117 Germini Cir,. Sta. 416 . r ar. |copyrightad and the property

Shalimar, FL 32578 Birmingham, AL 35203 — T Poly-Inc. Any use, partial
PROJECT No. ORIGINAL COLLEGE STREET uﬁma-no(: s aRcrmect Jeaoue [aacianssifonins | O sisn e
s WWTF FLOW SCHEDMATIC ¢ Fonten [oaret_[eann [0 |prohibied except by writen
= VWWW.POLY-INC.COM Agreement wih Pobylnc




Enterprise Sewage Treatment Plant

Date Completed: February, 1959

Plant Capacity: 1,0 million gallons per day

Type Plant: High-rate trickling filters operated in series
and with provisions for operating filters in
parallel

Design Factors: . B.0.D, Loading - Domestic 1670 pounds per day,

Industrial 2060 pounds per day, Total 3730
pounds per day

Hydraulic Loading = Average daily flow, 1
million gallons per day

Measuring Device: Parshall flume with flow recording and
totalizing meter

Shredding Device: Barminutor, 18" wide maximum capacity 3.L
million gallons per day

Grit Removals By air with a mechanical grit conveyor

Pre-Aeration and Orease Removal: Air diffusion with swing arms and LO air
diffusors, 2 blowers with a capacity of
250 cubic feet per minute at 6 p.s.i.

Primary Lift Station: 3 punps - 2 with a capacity of 350 G.P.M,
@ 55' TDH and one with a capacity of 700 G.P,l,
@ 55' TDH, pumps controlled by floats

Primary Clarifier: Circular type with scum skimmer, L5' diameter
x 8,0' deep, 95,400 gallon capacity, 2 hour
retention time at design flow, surface
loading 628 gallons/sq. ft./day

Trickling Filters: 2 units 65! diameter x 5! deep, 614 cu. yds.
of stone per filter or a total of 1228 cu,
yds,, distributor is a reaction type

Intermediate and Final Clarifier: Same size as primary clarifier but do not
have scum skimmer, a recirculation launder
is provided in these units around the center
pier of each unit

Recirculation Pumps: Two pumps at the intermediate and final
clarifiers, one pump with a 750 G.F,M, @
20' TDH and the second pump with a 375 G.P.M.
@ 20" TDH

Digester: Draft tube type mixer, LB' diameter x 19!
deep, capacity 34,384 cu, ft., steel gas
holding dome, designed for 3 cu. ft. per
capita

Sludge Drying Beds: Ly drying beds, each 30' wide by 100' long
total area 12,000 sg, ft., provided with a
tile underdrain system

Figure

3

WWTF UPGRADES
ENTERPRISE, ALABAMA

1935 Headland Avenue

Dothan, AL 38303

334.793.4700
Cart. of Auth, N
102 SunsetLane 117 Gemini Gir. Ste. 418 | i Thase drawings are
Shalimar, FL 32579 gham, AL 35209
8£0-500- or full rege

i) Aes 00 TRGHEER cATiz [ommatt  [o0111s | prohibited sxcept by writen

WWW.POLY-INC.COM Agresment with Poly-lnc.

ENG | ARCH / SURVEYOR OF RECORD:| REGISTRATICN No.

J POLY, INC. [oesiohen BY: lr.-aawuaxv :ffm;

" Ga.  [copynghtad and the proparty
ARCHITEST [camtte [aacammiaifoorie | °F ob-inc. Any use, parial

PROJECT No.
11-456

ORIGINAL DESIGN SUMMARY
COLLEGE STREET WWTF

1




2022 CWSRF Application

Preliminary Engineering Report

Wastewater Treatment Facilities Upgrades

toward Fort Rucker along with more stringent effluent limits imposed by ADEM on all of Enterprise’s

four plants necessitated:

1) the elimination of the Glover Street Plant,

2) the upgrade and expansion of both of the lagoons, and

3) the upgrade of the College Street Plant.
It was determined at the time that the most cost-effective means of replacing the capacity lost by the
elimination of Glover Street was the expansion of the College Street Plant concurrently with the needed

upgrade followed by diversion of the Glover Street flow to the College Street Basin.

The College Street upgrade was effected by incorporating a new oxidation ditch behind the trickling
filters followed by two new final clarifiers. Other improvements including the upgrading of the influent
pumps for the additional hydraulic capacity needed, the addition of a flow splitter box ahead of the
primary clarifier that would allow peak flow greater than the original design peak flow to be diverted
directly to the new oxidation ditch by passing the primary clarifier and the trickling filters, conversion of
part of the original final clarifier to a sludge thickener and the remainder to a chlorine contact chamber,
conversion of the anaerobic digester to an aerobic digester, diversion of the drying bed filtrate from the
final effluent to the head of the Plant, the addition of effluent chlorination and post-aeration,

improvements to the sand drying beds and a new mechanically cleaned bar screen.

A schematic of the post upgrade/expansion flow diagram is included as Figure 4. It should be noted that
neither the primary clarifier, the trickling filters nor the intermediate clarifier were involved in the 1988

expansion/upgrade.

Following the 1988 project, the City added dechlorination ahead of the cascade aerator, constructed a
new Operations Building at the Plant and added a standalone septage treatment facility near the
headworks. The oxidation ditch that was installed at College Street in the 1988 project was an Orbal®
system consisting of three concentric channels each aerated and mixed by proprietary discs mounted

on shafts in each channel.

One of the advantages of the Orbal’s® three ring configuration is the ability it gives the operator to vary
dissolved oxygen concentrations among the three channels. When the City decided in 2010 to

incorporate nutrient removal in all its treatment plants the three channels of the College Street Orbal®

June 2022 Page 7
Poly 11-456



Paly Inc. + 6ICLEANSTUFF-10-1411 1456 Colisge S1WWTF UpgraselmO3-CIVILIFIG & dug (Layout?] Last Prirted Jure 13,2072+ 10 E1am By DHughes.

30

/ EXSTRG ORTNG

BTG 645 BATER
(i

N 266,20
Edszd

i
Lnew

AT ALL

8
g
g
H

BASELINE A 600——

FALL LINE

‘.ﬂ! FENGE LOCATION

&

A

tmo oF
GATE

a0

S

%ﬁ\.ﬂfna:in SAND CLAY ROADWAY

PAVING

P@-

\IH\W\
i
HE
1
R

POLY, INC.

B W
HIE
E | 5
Figure
4
R




2022 CWSRF Application

Preliminary Engineering Report

Wastewater Treatment Facilities Upgrades

made this fairly simple to do. The addition of internal recycle together with modifications to the disk

configuration and the incorporation of automated controls based on channel DO and ORP enabled the
Orbal® to nitrify, denitrify and enable luxury biological uptake of phosphorus. With the expectation that
the phosphorus taken up biologically in the first channel of the Orbal® would be released in the sludge
thickener an alum feed system was added to chemically bind up phosphorus in the thickener
supernatant and drying bed filtrate prior to being returned to the splitter box ahead of the primary

clarifier. The 2013 upgrade also included replacement of the return sludge pumps.

2021 Inspection
In August 2021 an Engineering Evaluation was conducted of the College Street Plant. Several needs

were identified, primarily related to the original 1959 vintage components. Top priority needs are

discussed in some detail in Section 3.

Northeast Wastewater Treatment Plant

in 1967 Enterprise constructed two 15 acre single cell wastewater treatment lagoons east of Enterprise
to accommodate growth that was occurring in that part of Enterprise. As a result of continued growth
and changes in discharge limits imposed by ADEM these facilities had to be expanded and upgraded in
the mid-1980’s. This was done by converting each lagoon to a four-cell aerated lagoon followed by two
polishing cells stocked with Water Hyacinths. All six cells were constructed with earthen dikes within
each lagoon’s original 15 acre footprint. Figure 5 shows the overall layout of the upgraded Northeast

Lagoon after the 1986 project.

In 2007 growth in the Northeast Lagoon service area necessitated that additional capacity be added to
Northeast. This was done by the installation of an artificial media fixed film nitrification tower raising

the permitted capacity from 1.1 to 1.5 MGD.

In 2010 the City elected to expand and upgrade Northeast again and replace the Southeast Lagoon with
additional fine screens, a grit removal system and a high head vertical turbine pumping station

delivering all flow from Southeast to the expanded Northeast.

Northeast was converted from a 1.5 MGD aerated lagoon with nitrification tower to a 4 MGD activated

sludge plant with nitrification/denitrification and biological phosphorus removal. The two vertical

June 2022 Page 9
Poly 11-456



S —

s e
AT

CELL 1
SRS e CELL 4

i s
ppe

senp

GRADING PLAN

N
¢ G ]
i HHH]
& T e ils |}

: B e

e S

g HER
2 : i
H 08 [y EH
; R

P

WA POLY1C COM

TervamE
[ T T 1 S

e 130001

L =

POLY, INC.

s
e

=

RADIVG PLAN AN

ANTF UPGRADES

ENTERPRISE ALABAMA
AS0OM

3 PLAN AND
RERATCS LAYOUT

NORTHEAST L

e
( Fgue

5

PROJECT b
1138

- 0 \CLEANSTUFF-10-1411145 College S1VWWIF UpgradelWIPD3-CIVILIFIG § dag [Layout!

LONG SAD

AERATOR LAYOUT

Poly. ine




2022 CWSRF Application
Preliminary Engineering Report
Wastewater Treatment Facilities Upgrades

stationary fine screens installed in 1986 were relocated to Southeast alongside its two 1986 screens and

replaced at Northeast by a rotary drum screen followed by a Vortex Grit System. Northeast influent
then mixes with flow from Southeast as it enters a series of anaerobic chambers followed by an anoxic
tank with flow supplemented by internal recycle from the aeration basin. Mixed liquor from the
aeration basin enters a clarifier. Clarifier effluent is disinfected by UV, aerated, and discharged to
Harrand Creek. Return sludge goes back to the anoxic tank to mix with pretreated influent and waste
sludge is thickened by a gravity belt thickener prior to dewatering on sand drying beds ahead of ultimate

disposal by land application.

Figure 6 shows the overall improvements plan for Northeast completed in 2013.

2021 Inspection
An engineering inspection of the Northeast Plant in August 2021 revealed two related issues associated

with the headworks of the Plant. These issues will be discussed in some detail in Section 3.

June 2022 Page 11
Poly 11-456



Poly, Inc. - G ICLEANSTUFF.10-14111436 Collage 5t WANTF Ungrade!WIPGI-CIVILIFIG €.dwg [Lyout! (2)] Last Pristed June 13 2022 - 16 528m By DHughes

INFLUENT B
PUMPING it
STATION | i

HEADWORKS |
SCREEN

VORTEX TGRIT J
REMOVAL SYSTEM

SR\ = EFFLUEN)

CLARIFIERS, (

te —%
e bt

o iy I,
NCEEL fE / :

Hing Y Y
b i v 1
\ ) L~
\ A A

\ / e
A \".‘UV 5-),575 -

ANAEROBIC e Bl
CHAMBERS,, ) o [ E
/ \ iig §E ,:
ANOXIC E Lk
TANKS \r | {47 N TR T_E il
/ FROM g\ 1
| SOUTHEAST \\\i " b b kL
£ MG‘OON\\.‘_A S R j Ly sy, St
[~ WY (<) fE =l
g RAS PUMPS ; g i
; o o~ il
{ x a—
/ -
i oh
. . n
S EFFLUENT FLOW > VS L8 | 3
MEASUREMENT /Jf’// |78
" POSTAERATION 2 :,ﬁ/ /
e =5\ FROM | =
M N SoUTHEAST
S T e yacoon = |(TEEE )
e T ~— HARRAND pprry L




2022 CWSRF Application
Preliminary Engineering Report
Wastewater Treatment Facilities Upgrades

2. Description of Project
L

2.1.  Brief Description and Background of Project
The two wastewater treatment plants in Enterprise are both upgrades and expansions of facilities that

date back to 1959, in the case of the College Street Plant, and 1967 in the case of the Northeast WWTF.

This project entails improvements to these two wastewater treatment facilities consisting primarily of
the replacement of major equipment and electromechanical systems some of which date back to 1959

and others to 1988.

2.2.  Purpose of Projects
The purpose of this project is to improve the overall reliability of major electromechanical components

of Enterprise’s two wastewater treatment facilities.

2.3. Location of Project
The College Street Wastewater Treatment Facility is located at the end of College Street Extension just

inside the Boll Weevil Circle in West Enterprise.

The Northeast WWTF is located on Lunsford Road one mile east of Alabama Highway 27.

2.4. Project Scope
Proposed improvements to the wastewater treatment systems in Enterprise are summarized below and

discussed in more detail in Section 3:

College Street WWTF

Improvements proposed at the College Street Plant include refurbishing the 1959 vintage
trickling filters, primary and intermediate clarifiers and the headworks/electrical building,
replacing the aeration equipment in the aerobic digester, and replacing the motor control

center, sludge thickener drive and grit system diffusers.

Northeast WWTF

Improvements proposed at Northeast include adding additional screening, replacing the existing

rotary drum screen and replacing the influent pumps.

June 2022 Page 13
Poly 11-456



2022 CWSRF Application
Preliminary Engineering Report
Wastewater Treatment Facilities Upgrades

2.5. Average Annual Household Water Bill

The average annual household water bill based on a 5,000 gallon usage for the water department is
$252.54. This amount was determined using the Enterprise Water Works Board’s water rates effective
from October 1, 2021 to September 30, 2022.

2.6. Population and Median Household Income
The population of Enterprise according to the U.S. Census was 26,562 in 2010 and 28,711 in 2020, an
increase of 8.1% over those then years. The population of the State of Alabama grew 5.1% during the

same period.

The median household income in Enterprise according to the 2020 American Community Survey 5-Year
Estimates from the Census Bureau is $62,182 which is 19.5% higher than the MHI for the State of
Alabama is a whole of $52,035.

June 2022 Page 14
Poly 11-456



2022 CWSRF Application
Preliminary Engineering Report
Wastewater Treatment Facilities Upgrades

3. Recommended Improvements
L]

3.1. General
Improvements are needed at both the College Street Plant and the Northeast Plant. Recommended

improvements for each facility are discussed in some detail below.

3.2. College Street Wastewater Treatment Plant

Trickling Filters

The Enterprise College Street Wastewater Treatment Plant has an outstanding performance record. The
Plant produces some of the highest quality unfiltered effluent in Southeast Alabama. The coupled
trickling filter-activated sludge process at College Street consistently yield a dense highly settleable
sludge and a crystal clear highly nitrified effluent. Effluent CBOD:s is always below 10 mg/l and routinely

below 5 mg/l. Ammonia concentrations well below 5 mg/l are the rule.

The coupled trickling filter-activated sludge process combined with skilled operators who take great

pride in their work get most of the credit for this Plant’s outstanding track record.

It is important that the trickling filters continue to be a contributing part of the flow train at College
Street. Other than changing out the original mercury bearings on the rotary distributors in the 1970’s
very little has been done to the trickling filters. It is recommended that the filters be taken out of
service one at a time, the rock media and rotary distributor removed, the underdrain system inspected
and repaired, if need be, and new equipment installed to include center column support system,

bearings, seals, distribution arms, anchor bolts and miscellaneous hardware.

Clarifiers

The intermediate clarifier which still has its original scraper equipment and drive should be replaced
concurrently with the first trickling filter. This includes the motor, drive assembly, catwalks and valve

operators. The trickling filter recirculation pumps are no longer needed.

June 2022 Page 15
Poly 11-456



2022 CWSRF Application

Preliminary Engineering Report

Wastewater Treatment Facilities Upgrades

Once the intermediate clarifier is ready for service the primary clarifier should be bypassed, drained, and

refurbished with the intermediate clarifier functioning as a temporary primary. The refurbishing of the
primary clarifiers also includes replacement of the skimmer mechanism. Once the work on the primary
is complete, return it to service along with the first trickling filter. Repeat the trickling filter

refurbishment for the second filter.

While each filter and clarifier is drained, inspect the concrete particularly at the air/water interface for

corrosion, restore and apply protective coatings as needed.

Aerobic Digester

In 1988 the anaerobic digester was modified by removing the cover along with the mixing and gas
handling equipment ahead of the installation of two 30 HP high speed floating mechanical aerators with

six-foot draft tubes.

At the time of the 2021 inspection one aerator was missing and the other not in good working order.

New aeration equipment is needed for the digester.

Headworks

The City replaced the 1988 bar screen about five years ago. The grit handling equipment on the original
aerated grit system has also been replaced and appears to be in good condition. The diffusers don't
appear to be working properly. The grit chamber needs to be bypassed, drained and the diffusers
inspected and repaired or replaced. The existing corroded valves, slide gates and handwheel operators

at the headworks also need to be replaced.

Electrical Systems

The motor control center at the College Street Plant was installed with the 1988 improvements and is in
need of replacement. Roughly twenty years ago a standby generator was installed at College Street.

The generator is in satisfactory condition but the automatic transfer switch is obsolete and needs

replacing.

June 2022 Page 16
Poly 11-456



2022 CWSRF Application
Preliminary Engineering Report
Wastewater Treatment Facilities Upgrades

Pump House

In the 1988 upgrade the influent pump building was modified by converting the original pump station
dry well to a wet well with submersible pumps eliminating the ground floor motors and shafting. The
bathroom was enlarged into space vacated when the chlorination equipment was relocated to a new
chlorine building, and the office was converted into a motor control center room. The building envelope

is essentially as it was in 1959.

The pump house needs a new roof and interior and exterior wall and floor treatments, along with new

wiring, HVAC, windows, and doors.

Sludge Thickener

The center drive on the sludge thickener is in need of replacement.

3.3. Northeast Wastewater Treatment Facility
Rotary Drum Screen

The rotary drum screen installed in the 2013 construction has been an ongoing maintenance issue.
There have been numerous component failures resulting in the screen having to be removed from

service for extended periods while parts were ordered.

The City would like to replace this screen with a new more reliable fine screen downstream of the
influent pumps. Ahead of the influent pumping station, a mechanically cleaned bar screen is

recommended to protect the pumps.

Influent Pumps

The influent pumps at Northeast are 1200 RPM submersible pumps designed to deliver 2100 GPM at 10
feet of head powered by 15 HP motors. Any two of the three pumps are capable of pumping 6 MGD.
The pumps will pass a 4” solid and are equipped with variable frequency drives. The pumps have a

history of clogging with rags aggravated no doubt by the low operating heads. Since the heads cannot

June 2022 Page 17
Poly 11-456



2022 CWSRF Application

Preliminary Engineering Report

Wastewater Treatment Facilities Upgrades

be changed and these pumps are now 10 years old, the City would like to replace the existing pumps

with more efficient, more reliable non-clog pumps.

Aeration Basin

The City would like to remove all the existing settled solids from the aeration basin and repair/replace

the non-functional aerators and mixers in the aeration basin.

Clairifiers

Weir launder covers are needed on the existing clarifiers to help reduce algae growth and improve

effluent quality.

Belt Thickener

A bypass around the existing belt thickener is needed to allow continued wasting during maintenance of

the existing belt thickener.

June 2022 Page 18
Poly 11-456



2022 CWSRF Application
Preliminary Engineering Report
Wastewater Treatment Facilities Upgrades

4. Project Map and Preliminary Cost Estimate |
L
4.1. Project Maps

Figures 7 and 8 show the recommended improvements at College Street and Northeast

4.2. Preliminary Cost Estimate

A. College Street WWTF

1.  Refurbish Two Trickling Filters:

a. Removing Existing Rock Filter Bed and Rotary Distributors S 30,000
b. Inspect Filter Underdrain System and Refurbish As Needed S 15,000
c.  Furnish New Rotary Distributors and Ancillary Equipment $ 250,000
d. Installation By Contractor S 85,000
TOTAL TRICKLING FILTERS $ 380,000

2. Refurbish Primary and Intermediate Clarifiers:
a. Drain and Remove Existing Clarifier Equipment (Both Clarifiers) S 25,000
b. New Half Bridge Scraper Mechanisms and Ancillary Equipment S 450,000
c. Installation By Contractor S 175,000
TOTAL CLARIFIERS $ 650,000
3. Furnish and Install New Aeration Equipment in Aerobic Digester S 135,000
4.  Inspect and Refurbish Grit System Diffusers S 35,000
5.  Furnish and Install New Motor Control Center and ATS S 200,000
6.  Refurbish Existing Pump House S 90,000
7. Replace Sludge Thickener Drive S 65,000
8. Contractor Mobilization/Demobilization S 50,000

SUBTOTAL COLLEGE STREET CONSTRUCTION $ 1,605,000

June 2022 Page 19
Poly 11-456



2022 CWSRF Application
Preliminary Engineering Report
Wastewater Treatment Facilities Upgrades

B. Northeast WWTEF

1.  Replace Existing Influent Pumps S 100,000
2.  Headworks Bar Screen
a. Equipment Cost:
1) Screen with Controls S 160,000
2) Screenings Washer/Compactor with Controls S 85,000
b. Demolition and Bypass Pumping/Piping $ 20,000
c.  Excavation, Including Dewatering S 40,000
d. Yard Piping S 30,000
e. Concrete Structure S 90,000
f.  Site Work and Cleanup $ 30,000
g Misc. Appurtenances (Manual Screen, Etc.) S 30,000
h.  Electrical $ 75,000
i.  Contractor Mabilization and Installation S 50,000
Subtotal for Headworks Bar Screen S 610,000
3.  Replace Existing Fine Screen S 250,000
4. Drain and Clean Existing Aeration Basins and Repair Aerators/Mixers S 200,000
5.  Clarifier Launder Covers $ 150,000
6.  Belt Thickener Bypass Piping/Valving S 100,000
7.  Contractor Mobilization/Demoabilization S 50,000
SUBTOTAL NORTHEAST CONSTRUCTION $ 1,460,000
TOTAL CONSTRUCTION COST BOTH PLANTS $ 3,065,000
CONTINGENCIES @10% S 306,000
TOTAL CONSTRUCTION PLUS CONTINGENCIES $ 3,371,000
ENGINEERING BASIC @ 9.5% S 320,000
GEOTECHNICAL S 5,000
INSPECTION (40 WEEKS) (40 HRS/WK) ($30/HR) S 144,000
TOTAL PROJECT COST $ 3,840,000
CLEAN WATER STATE REVOLVING FUND $ 3,340,000
SPONSOR MATCH [ 500,000
June 2022 Page 20

Poly 11-456



LEANSTUFF-10- 14111456 Cellege 5EVAVTF UpgradeIPO3-CIVILFIG 70.6wg (Layout? 12)] Last Frnted June 28 2022 - 01 35pm By DHughes

Paly. Inc. - G

INFLUENT
PUMPING
STATION

REPLACE
EXISTING
HEADWORKS 'f
FINE SCREEN P,
| %

- "DUMPSTER PAD ™

T SUBMERSIBLE PUMPS
~
T

BACKUP SCREEN

CONSTRUCT NEW HEADWORKS
SCREENING STRUCTURE

S
MANUALLY CLEANED s

MECHANICALLY CLEANED BAR
SCREEN (3/8" OPENINGS)

REPLACE EXISTING NONCLOG

~—

REMOVE SETILED SLUDGE/DEBRIS
FROM BOTH AERATION BASINS

INSTALL _COVERS ON C.
N WEIR LAUNDERS

{ %
\, 2
— BT

1Ex

cuT IN
6%6" TEE

5

____ SLUDGE THICKENER BYPASS PIPING

i

INSTALL NEW 6%6" FL. TEE AT
EXIST. 6" FL. 90" BEND

2-6" LEVER OPERATED PLUG VALVES

SECTION B.8

CeHET B J::Il.w w

G ART T URVIVOR OF RICORD | FLGTIATIN

POLY, INC.

@
P .
wd a 5
81 | 2%
) W
iy ES]
LE oZf
£ g
3 g2
o o
g
3
P e
Figure
FROIECT s
e




Poly,Inc. - GACLEANS TUFF-10-14111458 College S1WANTF UpgradeiWMO3-CIVILIFIS & g [Layout! (24] Last Printed June 20 2022 - 01 354 By Dtughen.